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CRUTION, TAIORALLY

Notice: Thank you for choosing the carten T410 Rally

The following items are needed for completion of the KIT, They are not included
with this kit (unless noted), and should be obtained from your local hobby shop.
Be sure to read the instructions completely prior to assembly.

Tools needed To Assemble

SR CA Glue
Hex Wrenches(1.5mm / 2.0mm / 2.5mm) : _ =
Needle Nose Pliers =i[—
J=:
Instant Glue
Box Wrench(5.5mm / 7mm / 10mm) Scissors .Screw [Sément}
I 4
— Rubber Glue

HOBRE e Glass or Vinyl Tape

Items Needed To Control Car




TA4IORALLY

CARTEN T410 1/10 EP RALLY CAR

Specification

Drivetrain Shaft Drive 4WD
Track Width 188 mm
Wheelbase 257~260 mm
Internal ratio 2.47 (42/17T)
Gear Ratio 6.59

Tire Diameter 70 mm

Full Bearing Aluminum Spur Gear Hub

Steel CVD Drive Shaft Rally Aluminum Shocks

Carbon fiber Shock Tower , Front Upper Steering Deck ,

Rear Body Post Plate Metal Gear Differential

Aluminum Motor Mount Full Turnbuckle
Aluminum Center Drive Shaft Chassis cover
Metal Gear Diff Rally shocks

Turnbuckle CVD Drive Shaft

Accessories




NBA235
5.1%8=0.5mm

X2
NBAZ235
5.1%9%0.2mm

X2
NBAZ235
4x9%0.5mm

' X2

NBA303
4.0mm
Emm

X4
NBAZ286
M2=Bmm

X2
NBAZ299
10x15%4mm

X14

NBA24T

. ps
e X2
NHA417
M3x27

. he
| —mma X1
NHA417
M3x29
o
NHA417 X4
M3x37

T2I-1E)R;LLY

Diff Oil #5000

NBA231

5.1X9X0.2
S 5.AX9X0.5
) -

NHAAT75 reavy outy ear oo set

4X9X0.5
I r 4

NBA35T searom cus ey oty

X2

S
y
@ x2 oo

10X15X4
NBA370 seve cearse |

e ®ﬁ

ok

NBAZ233

SET UP

15.4mm
S0

(A x2 - Steering

Emmm }

(B x1 - Servo Saver

24mm-—=

(C) x2 - Front upper
25.8mm
3

(D x2 - Rear upper

O B T T T T B T T
4

5




T41ORALLY

5

FRONT-25.5mm

ECip "o o
.

NHA504
o NHAS506 o
NBA220 FRONT-32mm }3 05
S
s
10 x .
NHAS508 < _ NHAS07
NBA220 BEAR 0 B REAR-37mm
f NBA220 Q NHA505
X1
NBA219 NHAS16 I .
11x13<1mm ~ 19.5mm
5
X1
/ NBA363
A ) B NBA364
i 3-@10 2-013 2-91.1
©
J SOFT > HARD ° ° ° ° °
NBA223 ° °
1 NBA220
NBA219 % FRONT-SHORT REAR-LONG
X1 neaz2s \@' ' 7 —
NBA219 \ ik §
P P [T
NBAZ219 J [NBA218 ' o | [ i}
219 By N
. = 3 3
E 3 3
| NBA220 | ~§ — E]
1
) I

NHAS10
FRONT-30mm-Red

HAS14

N
REAR-35mm-Red

FOR FRONT SHOCK

NHAS09 snoc spring (1.0 smmpveiow | | NHAS10 seock speig 1. 0030 5mmjReg ot

Iy
III'}II \f 'JIIII | "'II |'I|”II'| |I | r"usl\ il ||.n.| ||TI| I
|r |,l |“|I W II||||I| x4 | |I ||r|I IIIH‘I’ .'I X4
v WO WY
HARD <:
FOR REAR SHOCK _
| NHAS12 snock spring 1.1xa0.smmswe| | NHAS1T snock spng (1.1,

> SOFT

NHAS514 snoce sprng (1.1030 smm)Reg-ot

lhﬁﬁ. P :mq X4

NHAS515 znock spring (1.1x30.

l IJ.: |"| ,u. |'| ||I

W

Iu Ill'lll ﬂ X4
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i) M35

NBAZE0
M3=8mm
{ X6
NBAZ2G4
M3INUT
NHA401
NHA495 !
) il
A M3 NUT
- ®
7 N &
NOTE:Use CA glue to hold the NUT & M3NUT
H._
h-__‘__‘__“'—-‘-_.j._ aJ

NBA314 puot sicer jaLummum o- .
-. m X6 x|

NBA280
M3=8mm

NHA405-Toe in-0 NS

M3=3 S

B e
- 05 -




I T I I T T T
4

O T2I-1E)R;LLY |

NBA210 i L
= X8 FRONT & REAR ARM
NBA211
: NHA423
| X4
NBA280 < pe Y=
M3x8mm = e o . NHA402
; M. (e 4 Q e
x8 (03 NEAS11 ‘NEindos 3 Maxs
NHAR23 NBA210 NBA210
3x42 X4
TR X8 &) NBA211 R]
NBA289 B »
M3xB8mm REAR ARM |

NHA423 NHA423

NBAZ211 NBA211

NBA279
M3x=Gmm

NBA280
M3=8mm

NBA313 eivot sioc (ALUMINUME*

NBA314 ot sioes aLummum o

) x|

®|

NBA315 puot Biock (ALUMINUM) 2.5 | NBAS3B8S5 =wot slocs jALUMINUM) 1.5 |

x| x|

NBA338 sio socs iauwmun 2. NBA3EE eivot sioes iaLuninumy 1.00

Installation direction xI xI

- 08 -



NBA281
M3 x Gmm

X2

NBAZ279
M3 x Gmm

X5

NBA289
Hx10=4mm

X1

NBA3T3
2=7.6mm

|
NBA282
M3=8mm
it

NBA283
M3=10mm

O

1]
5

R R UG U
TA4IORALLY

NBA327

5x7x0.2

5x7x0.5

NBA 207
i 5x10x4

276

NBA2T73

&ﬁ NBA207

M3x6

NBA 252 72T-48P

5x10x4

NBA373

RERA
M3X10

FRONT

X4

'E' M3X10
Q‘_.

]

X4
NBA249 -

[\

|
NHAS0Z |
A d|
Fy b
]
II i
NEA230
|
|
|
|
| -
|
|I =]
/ 2 i Y T
N ] T
NHAS02 ™. Y "
. NBA249 f




NBAZ280
M3=8mm

]
NBA281
M3x6mm

(—
NBA282
M3x8mm

{ TN
NBA284
M3x12mm

3x6x2

AW

X8

X2

X4

X2

X2

X2

X2

4

0 T2I-1E)R;LLY

NHA413

N BA346 Mmmﬁ 3605,

© |

N BA347 Mmmﬁ 36"1.0

©

©

NBA349 Mmmﬁ 3630

© |
=

NBA350 {Naal.'l:lg}mmﬁ FE40| 3x8

© [

M3x12

- 08 -




NBA281
M3=6mm

] X6

NBA252
M3=8mm

| T X2

NBA283
M3=10mm

= X2

NBA210
3=8mm

X2

h

| MRS X2
NBAZ283
M3=10mm

| TR X2
M3=14mm

Ty

X2

o

s
P

NBA210
3=8mm

O [l x

NHA419

(Tl X2
NHA420
) X2
3x6x0.5mm
© I x
SPACER 3x6x2
= L X2
SPACER 3x6x4
X4

BEARING 5x10=4mm

R R G U U
TA4IORALLY

SET UP

I NHA41D

NBA346 [Na_pU&’Nm SPACER 3'E'EI.5I
© |

O]

©1
T

© [
NBA350 (s e

© [

e I

I

NBA210

axexz = @
5 NHA404

IXEXA

NHAS01
C Hub-R

© 3X6X0.5

[opiion Tlkadad |

T410 Alumi ‘Steering Slocks
NHA448 umirm Sieering ! —
x| . * x|
[} I ~
~ NHA420 o N
¥ T NHA419 NBA210
IN6X2
NHAS01 INEXS
C Hub-L
IN6XD5 @ ! M3x14

M3=10 !




O T2I-1E)R;LLY

A
(] NBA210

NBA290 b
M3x10 mm E M3x10

X4

BEARING
Sx10=4mm

X2

NHM47 T410 Aluminum Rear Hub 5x10x4

1 X2
NHA423
3= 23mm
[ R ] X2 NHA423
323 ©
NHA423
3=26mm S ————
| NOTE |
Tight Grub screw on the
] X4 groove of the pin
NBA288 { I ——
M3x4mm g
- NHA423
X2 = et | 3x23

SPACER
ITx3

Adjustable Wheelbase

g Lp
NHA423 & 2
3X26 S o

Spacer in front : 260mm
Spacer in rear : 257mm

I T I I T T T
4

5

- 10 =-




| TR
NBA282
M3=8mm

.
| DICTLOTRIDE

NBA284
M3x=12mm

NBA289
M3= Emm

-
=

NBAZ210
3xBmm

X2

X1

X2

= Rear upper

I T I I T T T
0 1 2 3 4

TA4IORALLY |

/C ' Front upper

| Front upper

-~ Rear upper

»

SET UP

~a— 2Amm—==
= 3
(C) x2 - Front upper

Q="mia

(D x2 - Rear upper

SET UP

: 21mm

(B) x1 - Servo Saver

/ N
NBA210
© | l M3x12 6}>\/ __B
s ) S /
T i e & *‘
RN N Y NHA4{JB
NHA406 % .

NBA210

NHA453
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| |IIII| |IIII| |IIII|I |III|I
4
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K

[ e ¥

5

| IR X4
NBA2E2 -
M3x8mm H
- X2 MNHA441 =) NHAS00
NBA280 5x8x2.5
el NHA421
M4 E-Clip
;! X2
NHA420
M4-E CLIP NHA441
NBA330 o 5x8x2.5
ption )
NBA297 Bearing :_:_"._, |
X4 d
NHA441 . 2
5x8x2.5mm NHA421 g e
x4
NBA297 Bearing o)
3x5x0.5mm
Ixbx0.5
SET UP
315_4mmE
8 o .
= (A x2 - Steering
B M3x8 g)
= \. e
58 o -
L
S RN
nir b
‘; X
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| |IIII| |IIII| |IIII|I |III|I
4

{ X3

NBA282
M3=8mm

{ X1

NBA281
M3=Gmm

3IXBX0.5

X1

NBA21 D@

NBA254
(Black) I

x2 o

M3x8

NBA254 &
(Silver) -

&) X1

NBA210
3xBmm

(mmm X2

NBA280
M3=Bmm

B Servo Saver

SET UP

- 2imm Lg
R

(B) x1 - Servo Saver

jbN HA406

NHA4D6

O T2I-1E)R;LLY

1:Switch on fransmitter
2:Connecting battery and turn on
EESC switch

5




NBA305

NBA282
M3=8mm

| S
NBAZ280
M3=8mm

I

NBAZ280
M3=8mm

| |IIII| |IIII| |IIII|I |III|I
4

0 1 2 3 5
NBA305 NBA336 Bumper For Touring Car Bady
X2
NHA410 C P
\‘\\ @l P o e
— ~\_0~Y-p0 7
X2
NHA412 Burper Fo Touring Car By
T iy ] ./ i __"'--.\
NHA412 N ! J

K There are two sizes of bumper that Allowed

3 to fit Different kind of Body shell.

] NHA41D

3 1 NHA410

et ; NBA278  Bumper Piate (For Sedan Body)
=)
RN
M3x8mm -
( .
L
X2
= \
M3x8mm &

- 14 -




NBA287
M3x3mm

NBA301
3=6x0.5

i
MNHA425
M3xE

NHA408
M3x38

NBA294
M3 NUT

NBA301
3Ix6x0.5

AN

X1

X2

X2

X2

4

O T2I-1E)R;LLY

Motor not
included in kit

oy NHA418
\@ IXEX0.5
M3x6
NBA216 31T
NBA218 27T
=
NHA408
M3x38 ®
IXBX05 @ ¥
NHA408 | \

NOTE

Insert a sheet of
paper before
M3NUT instaling.

®

-1 -




AR

I T I I T T T
4

O T2I-1E)R;LLY

5

i T X6
NBAZE2
M3=8mm

Maxe §

NHA407

] X4
NBA304
2x10mm

NHA440
(5mm)

NBAZ213 128M Hex Hus

@xﬁ} & x4 —— x4

NBA343 12mm Hex Hub (8mm) |

Q - - |

w4 x4 x4

2x10

NHA440
(5mm)

NBA344 12mm Hex Hub (Tmm)

" —

x4 x4 x4

- 16 -




NBA305

NBA295
MANUT

| |IIII| |IIII| |IIII|I |III|I
4

O T2I-1E)R;LLY

ﬂ NHA485

NHA485

[ NOTE

Comptible with Lipbattery

L=138m
W=46mm
H=25mm

Battery not
included in kit

NHA409

NBA305

NHAA4E T410 Battery Hoider

5




NBA305

NBA294
M3 NUT

{ ]

NBA281
M3x=Gmm

O T2I-1E)R;LLY

NBA305 "

Cut the appropriate -
pillar length
according to the body
shell

S

NBA305

X4

The width is cut
according to the body
shell

M3NUT

I T I I T T T
4

5
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Hook and Loop Tape

]
=%
]
=
(=3
Q
Q
—
h=]
c
m
=
Q
o
T




—10) x8
NBA247
v X4
NBAZ291
M3x12

i1 x4
MBAZET
M3x3

(g x4
NBAZ281
M3xE

NHA434 1.4
NHA435 1.6

| |IIII| |IIII| |IIII|I |III|I
4

ayEmrremrmy T410RALLY

1]
5

‘%\'_"‘3"8
(73 NBA210

.

Front IR

“gy, M3x8
(¢, NBA210

NHA434 1.4
NHA435 16

NOTE 1

Tighten screw firmly enough to allow
swaybar fo move a little. Do not over
tighten if.
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M3x8
¥

?? 3xBmm

} o2 [
oy

e

i




17T Metal Bevel Gear
(Gear Diff)

NBA207

s

NBA210 4.8¢6 mm Ball Stud
) x10

NBAZ211 Pivet Ball Stud
%10

NBAZ13 12MM Hex Hub

-

»/ x4 ®x4 x4

N BA2 1 4 Suspension Shaft Set

IGT4EP Pinon G
NBA215 fauminum) " o
&y x| = x|

NBA216 HE on oo
Yy x| = x|

31T-48P Pinon Gear

NBA21 7 (Aluminum)
& x ®ooxl

2?T—4IBF' Pinon Gear

NBAZ218 metal
& xl = xl

NBAZ219 Shock Parts{O-rings)

D x4 %8

x4 x4
NBA220 flEisy =
@ 2 @ =

@ ®2 *2

NBAZ223 shock Farts

o 22 ®2

) x2 ¥ o2

@ X2 B x2

@ x2 T x2
x2

NBA230 Gear Differenial

®6

NBA231 Gearpifi case

fm x| = x4

NBA232 427 Bevel Gear (Metal)

= x4

NBA233 Gear Diff Cup Joint

*2

N BA234 Gear Diff Oring
=] x4

NBA235 Gearn#fsevel Gear Set

X6 ) X2
&3 ®2 X
x2 S
=] ®2

NBA245 Efsaiymei™

n

%l ®10

® *4

NBA247 8allEnd (4.8mm)

x8 x2
NBA248 Suspension Mount Parts
=9 x2 T~ ~J

EoerB x| x|

E5E=5 x|

NBAZ249 Gear box

oy

N BA2 52 Spur Gear

(Egy  xI

e

72T

NBA254 servo saver

= Fg
g xl (e

xl

x2
NBA255 Cup Jiont
%3

b= XL

NBA257 Bugrer*

ZRI

x|
x|

x|

Hatchback

®|

N BA259 Antenna Pipa

il

il

Bumnper Plate
NBAZ27T (For Gatchback Sody)

X

NBA278 Bresist.q,

X

NBAZ279 screw set
x10

NBA280 screw set

ek x10

NBA281 screw set

- x10

NBA282 screw set

= x10

NBAZ283 screw set
x10

NBA284 Screw Set
x10

NBA285 screw set

oo orand %10

- FH M2x6

- FH M3x8

- BH M3x5

- BH M3x8

- BH M3x10

- BH M3x12

- BH M3x18

T410 RALLY PART LIST

NBAZ286

NBA287

NBA288

NBA289

[ -4

NBA290

I

NBAZ291

o

NBA292

I

NBA293

NBA294
NBA295

NBA297

NBA298

=y

NBA299

'NBA301

NBA302

NBA303

Screw Set - FH M2x2

x10

Set Screw M3x3

x10

Set Screw M3xd

x10

Set Screw M3x2

x10

Set Screw M3x10

x10

Set Screw M3x12

x10

Set Screw M3x18

x10

Set Screw M3x20
%10

M3 Nut
%10

M4 Nut

%4

Bearing 5"8"2.5

®2

Bearing 5xX10X4

xB

Bearing 10X15X4

¥4

Washer (3"6.5"0.5 mm})

%10

Washer (3*8"0.5 mm)
%10
E-Clip

®3




NBA304 rin2x10

n

®10
NBA305 sody pins

%2
NBA306 o-ring

®10
NBA307 washer (117140.2 mm)

®10

MNBA309 an DifferentialMetal)

= ..-."m'\ —
i‘x‘/ = xl %l
®|

X3

NBA310 Gear Difierential Set

¢ x| X6
o
i %‘ x2 =
S8
MNBA312 Fan Holder (For 30mm Fan)

®2
box2
X | 5 X4

NBA313 Fivot Block (ALUMINUM)3*
O~ ) xl
NBAJ314 eivat Block (aLUMMUM) 0°

Edl

NBA3 1S et siock (aLuminm 25°

Edl

NBA31 8 Alurninum Hex 5.5 x 10mm
%10

R s

1 xl

= xI

x4 *4

NBA332 tE‘H‘.ﬁlﬂaﬂ End 4.8mm
XL

NBA334 frogaegy o
XL

MNBA336 sumper For Touing Car Body

x|
E e
) x4 |
x|
NBA338 Piuot Block (ALUMBNUNM) 2.0°

S

NBA343 12mm Hex Hub (Bmm)

{5y x4

= x4 x4

NBA344 12mm Hex Hub (Tmm)
*4
= x4 x4
NBA346 fagimscerrens

x8

NBA347 %ﬂ?wmﬁwtﬂ
xB

NBA348 gaajmssacenaezo
x8

NBA349 f;?lpé\oleNUM SPACER 3'6"3.0

%8

ALUMINUM SPACER 36°4.0
(EPCS)

NBA35

%8

NBA351 M3 nyion Lock Nuti4PCS)

x4

NBA352 s tyion Lock Nuti4PCS)

%4

NBA3S3 w4 Semated Lock MutiarCs)

x4

NBA355 23T 8rushed Motor

k4l

MNBAJ3S6 exended Body Postimm)

o x4 x4

e ER

@ x2
—
e s 2

NBA360 #2585 Deer

NBA361 cvoein
*4

MNBA3G3 shock Pistons-3H1.2
x4

NBA3GA shock Pistons—4H1.1

*4

MNBA3GS CARTEN 804 Brushed E5C

NBA370 Bevel Gaar Sat

X2 ey X1y X2

T410 RALLY PART LIST

ear shaft cup
Gear hub

NBA373 Fez,

OO_

NBA383 M210 FWD Bumper-

%l

NBA384 J21g Fwo sumper-

:.';/" '-\\;'.:
%l

NBA385 E‘f:rt-.?nlﬁfr'f;me in 1.5%

o

NBA386 fijotBlock Toen 1°

-

NHA401 chassis

|

x|

x|

- 23 -




NHA402 aArms(Fir)

*3 %l

N HA4 [}6 Steering Track

®| ®|

MHAA4Q7 Gear box Cover

N

%1

NHAADS Motor Plate Holder

®| *2

)
J

N HA409 Battery Holder

%1

®2

NHA4 10 Front Bumper Holder Set

Edl x10
*4 %1
XL
il
-l
b, Xl

NHA412 sumper

%l

NHA413 center Drive Shaft

x|
NHAA 14 cvD Orive Shaft
& m

®2

NHA4 17 Tumbuckle Set

- R [ =W
*d x4

o mm x|

NHA4 18 motor Plate (T410)

T

Ry

2

x| x2
N HA41 9 Stesing Bush

=]
] x5

NHAA420 Ball stud 4.8x0

i T x4

MNHAA2 steering Post(T410)

® )
x2 x2
NHAA22 steering Post{T410R)
CB)] x2

N H A423 Suspension Shaft Set

%4

-

4 XL
NHA424 cap Head Screw M2x6

== *10

N HA425 Cap Head Screw M3x6
F x10

NHA426 cap Head Screw Maxs
ik %10

N HA427 Cap Head Screw M3x10
iz | x10

NHAA28 cap Head Screw Max12
i 1) %10

NHAA29 Flat Screw Max14
x10

NHAA30 set Screw Maxio
| i x10

T410 RALLY PART LIST

N H A4 34 Sway Bar-1.4mm

%l
e xB
%l
X e %4
] X - ®2

NHA435 Sway Bar-1.6mm

%l
#= w8
%l
X = x4
- X - ®2

NHA438 wing set

%1

%1

‘ '..X| :r-—' x|
x|l EE Xl

x4 @ x2

= x|Q ==

x5 w4
NHA440 {FEmnm)
&) x4 x4
(o) x4 x4

NHA44 1 5x2x2.5 Metal bushing
[ wd

- 24 -




NHA442 =705 washers

)

x10

NHA443 5702 washers

*10

4,848 mm Ball Stud
NHA444 (7410 sway bar)
A n B .'.- -

L -

- x4

NHAA446 Tio-satery Hoer

NHAAAT T410 Aluminum Rear Hub

NHAAAS 7210 uminum Stesring Blocks
xl ' * b

NHA453 7210 steeting setar)

p
&r’a LI

P . ’,

NHA4?5 Heavy duty gear diff set

NHAATE 10 Fwo sumger

x
NHAA83 carson sTEERING BRACE
%
o]
x2 x2 x2

NHAS0 ] 10 RacLy ALc Hus (RaL)

NHABQ2 710 RALLY Frant gear bax

%l x|

NHAS504 Tg:nﬁrij.“ Frant shock bady

NHAS06 T;;:EMY Frant shack body

i *3

NHAS0T 'I;;#;N.LY Riear shack body

W (EX5
*2
NHASBDS [y shock spacer
XL

NHAS09 T&mms faiveion T

NHAS11 Ty s T

T410 RALLY Frant shock
NHA513 M:BGI'“M—TN-Y’SI"ICW B

0
Iox4

NHAS 14 s == s

NHAS 15 TS e
N
I x4

NHAS 16 T¢10 RALLY Bt ena 12 5mm)

x4
NIRFRGH 7 e g s
= =
®L

HIEG (G B ==

=4 ;q;u

NHAQD1 s5,er2cemn oy

NHAOQ1-1 1r1am3 o7z oay Sticker

NHAOQ1-2 1103 cT2 Light Buckess

T410 RALLY PART LIST

NHAS 2 T40RALLY Front shock spring 114 A ()} 1119 Supra Ciean ooy amm)

NHA436 juammssromes:

NHAA451 S3semessme

NHAA52 53savessmse

NHAAS4 110 onsoaa tres 26mmisncs)

NHA481 5sainsss

e

e%®




NHA482 &
R X
&R .
&0 e

e

NHAA48S5 {iaimmpiciucel i uckess

NHA486 ldoyetomacs

NHA487 goslitommiercs
NHA488 ooy ommires

o

NHAAB9 ae st e

NHA4QQ 150 5ick Tres £ Sacks Whes!
Se
=)
NHA491 /10 Rally Tires 28mim{4PCS)
0%
=
NHA492 1110 Road Tres 26mmispes)

/)
Oee

NHAA493 110 sick Tires z6mmidres)

0
0°°

T410 RALLY PART LIST




GEAR RATIO

SPURGAER T4 IORALLY

72 2.47
GERADIFF(42/17)
PINION GEAR GEAR RATIO
21 8.47
22 8.08
23 T
24 7.41
20 7.11
26 6.84
2F 6.59
28 6.35
29 6.13
30 5.93
31 5.74
32 5.56
33 5.39
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Battery not
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